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& PGS Li3951T44P8h956656 3. 87V 5060mAh/19. 58Wh (Rated)
#u‘{r}g # Chinese 5130mAh/19. 85Wh (Typical)

Name of Sample XX

RECHARGEABLE LI-TON POLYMER BATTERY L13951T44P8h936656 3. 87V
5060mAh/19. 58Wh (Rated) 5130mAh/19. 85Wh (Typical)

English
P 1121120384
Sample No.
ESTR B ik i H R A )
Consignor Zhuhai CosMX Battery Co., Ltd.
AF$ Pt s it B A PR A W
Manufacturer Zhuhai CosMX Battery Co., Ltd.

sl =2 WEATE il Fdnift -1
w 1 (LLE]
ﬁﬂ]f& ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Test method Section 38.3

PR ATSE B GREGAERHETIE
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.
Section 38.3

7

Criterion
£ oudha
A#"" rh o i, W Hmse
ppearahce Silvery and vellow Aluminum—plastics shell
Houtk B 2021-12-13 HRAALIE B 2021-12-15 ~ 2022-01-01
Accepted Date Test Date
el JEE AR AR s ey vl s AMELRK ;B L e ol ; s
*j‘g‘.‘}ﬂ‘ljﬁ g Altitude simulation, Thermal test, Vibration, Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge

KM, RS TIESIE GRISFERHET ) ST/SG/AC. 10/11/Rev. T 38. 3y %izK .,
The sample has passed the test items of UN Manual of Tests and Criteria

KR |ST/SG/AC. 10/11/Rev. T Section 38.3

Conclusion
A5 H i (Date) -

nf 7 o i itiRechargeable Single Cell Battery. /

Hix

Comment
Fieffaibit / iz &=y
: 519040
C;;ZL%:? Post Code
wE T B L g Wil 1R
Approver: "& -2- Checker: (A Compiler: ﬁ'

8

Titles WL TR (Vice chief engineer)
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; - . 2 X 3= £
pg| BWAALA | AERRSIEERST - s
5 . CREER | ARLEH | HE
N Name of Test Standard requirement or The .
0. ltems Clause Number of Standard Test Result | Conclusion | Remark
Wk CatdaAbsiET
2 A WED ST/SG/AC. 10/11/Rev. T 38.3 4TI WLE e 1
1 ?EEE&?U' N Manual of Tests and Criteria 51\: Appendix 1 I-"‘? “I'(r
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38,3 Test T1 Pacsed
simulation o
Wes I ks HggdfE -F
; 1) ST/SG/AC. 10/11/Rev. 7 38.3 L3512 W 2
2 %aﬂﬁ UN Manual of Tests and Criteria Sip .'\;[)L‘]ldix ) {_} A
Thermal test |s1/sG/AC. 10/11/Rev. 7 Section 38.3 Test T2 Passed
DA ulas flRdE T
= SG/AC. 10/11/Rev. 7 38.3 BlYT3 W& 3
3 ; ﬁz{ﬂ UN Manual of Tests and Criteria See Appendix 3 {Hﬁ. Vi
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 | ' Passed !
Wi G g mbidl-F
Yhik My ST/SG/AC. 10/11/Rev. 7 38.3 HU4T4 Wi 1 "
4 Shock 1;1:'\ ."Jauuzfl of Tests ﬂnd [.1‘1ILer'1;-1 See Appendix 4 (&)
oc ST/SG/AC. 10/11/Rev. T Seetion 38,3 Test T4 Passed
et LIt MERHEF
= Hiy ST/S6/AC. 10/11/Rev. 7 38.3 Bli5TS s
) &Fiﬁ% : UN Manual of Tests and Criteria See Appendix 5 If:-{ﬁ
External short ST/SG/AC, 10/11/Rev. 7 Section 38.3 Test Passed
circuit T.5 ks
v Ciatas flgsdi T
= 9 ST/SG/AC. 10/11/Rev. 7 38.3 i4eT6 W% 6
6 Cﬁfﬂzh [.!.\' _’nT;?nIu.'{l of Tests and f_‘j'%n.‘ria . See Appendix 6 {\I-,Hﬁ,
us ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test e
16 Passed
WY G Fndaf F
: My ST/SG/AC. 10/11/Rev. 7 38.3 {4477 Wik 7
7 ﬂ}’ﬁfg UK Manual of Tests and Criteria See :\p])l:ndi\( 7 ﬁ- i
Overcharge  |s7/56/AC. 10/11/Rev. 7 Section 38.3 Test ' ' B
i asse
AT e Ml T
IIF$ ST/SG/AC. 10/11/Rev. 7 38.3 i44T8 W% 8
8 gﬁ%ﬂﬂ@ UN Manual of Tests and Criteria SL‘CI .-\I\)Dt‘l'ldix R if‘l-,fﬁ J
Forced discharge [st/s6/ac. 10/11/Rev. 7 Section 38.3 Test = ' Passed '
T.8 e
BRI PREGEL IS :21°C-23°C ; AR /%
i £y ) P, B I T B i -0 Oy /7
Test Environment Ambient temperature:21C-23°C;Ambient humidity:/%
Condition
a5 8 g
= Test Item
FORBHAL _
Subcontracted Test sazkhE | LA R 4
Condition Subcontracted | Name Post Code
Laboratory Kbt W, 7% i
' /
Address Tel
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Y 1 RARA LA | B
No. Name of Test Items Altitude simulation
e ok A RIEA] Before RIEE After FERE | HewE| i
S5 Sample Status & Vil ¥ FF#& % /& | Mass Loss | Residual | %
Sample Mass ocv Mass ocv OCV  |Other
No. lg Y /g /N /% /% Event
001 | oyt ®h | 705844 | 440 | 725870 | 4.40 0.00 | 100.00 | ©
002 | jeyerou®h | o509 | 440 | 725038 | 4.40 0.00 | 100.00 | ©
003 | oyt L 706926 | 440 | 726936 | 4.40 0.00 | 100.00 | ©
004 | ookt | 724826 [ 440 | 72.4837 | 4.40 0.00 | 100.00 | ©
005 | |oyeraerst | 725154 | 440 | 72.5162 [ 4.40 0.00 | 100.00 | ©
008 | peoparsrot giIoREtss R 4 4048 S75R5]04 | 4. 40 0.00 | 100.00 | o
007 | gslerorirct® Mura. 5500 (8 45407 | 72.5531 [ 4.40 0.00 | 100.00 | ©
008 | pscveroriiit o | 72.6838 | 4.40 | 72.6847 [ 4.40 0.00 | 100.00 | ©
009 | psepotil 7o 4201 | .40 | 724510 | 4.40 0.00 | 100.00 | ©
010 ks 72.7097 | 440 | 727127 | 4.40 0.00 | 100.00 | ©

25CYC Fully charged

b B

This space intentionally

left blank

HiE: L-MH V-IRA D-ARR R-2E F-R K 0-RMHkH. AR, LR, LA, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.
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i) 0 RRAE 24 | SIS
No. Name of Test Items Thermal test
| , KISHT Before KIS Afie .
#_f“nn ’I‘-f-:%%k?& _&}L 1 Before %Uh = After )}ﬁ:?i.‘jfﬂ%. gﬁﬂ]%\g)}_ ‘};{&
%5 Sample Status RE Frgd E Ji & FF 38w, JE | Mass Loss| Residual | 30 3%
Sample Mass ocVv Mass ocV OCV  |Other
No. /g Y /g N /% 1% Event
001 | oyporett 1725870 | 4.40 | 725736 |  4.34 0.02 | 9864 | o
i ICYCHEA: FE AL 9 =nag i 5 4099 1 e ; nQ
002 | joycruriy ded | 72.5038 | 440 | 724922 | 4.33 0. 02 98.11 | o
003 | |operos®h 1 72,6936 | 440 | 72.6831 [ 434 0.01 | 98.64 | o
; ICYCHEAT FEHL T AGE _ i i i
004 | iove Forte oueed | 72-4837 | 440 | 724735 |  4.33 0. 01 98.41 | o
005 | ekt | 72.5162 | 4.40 | 72.5057 [ 4.34 0.001 | 9.64 | o
006 | jpmorcr®®il - W99 5194 [ 4.40° | 725087 |  4.34 0.01 98.614 | ©
007 | poioernEiilans 5531 & 440 | 72.5411 | 4.33 0.02 | 98.41 | o
25CYCHEA Al ! 9 (725 24 . 3¢
008 | gscic rutly oharged. | 72-6847 | 4.40 | 72.6735 | 4.34 0. 02 98.64 | ©
009 | prcreporiiaelt 1 72.4510 | 4.40 | 724388 | 4.34 0.02 | 9864 | o
010 i 72.7127 | 440 | 72,7007 | 4,34 0. 02 98.61 | ©

25CYC Fully charged

A AN

[his space intentionally
lef't blank

&iE: L V-IRA D-ARAR R-20 % F-& K 0-Aah. LRA. AR, LE . LA K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.

5/11
5 3 BRAA LA | k)
No. Name of Test Items | Vibhration
S pA 2 S S A -
"Ff-:% #é’n«‘bﬁ,%} RIe A Before RIS S After ﬁif#ﬁl 9-1 aﬁ]ﬁ%‘lﬂ.ﬂt_ —}t-'f@‘
%5 Sample Status Vil & FREE| AT FF3454, /& | Mass Loss | Residual | %
Sample Mass ocv Mass ocv ocv Other
No. lg AY /g NV /% (% Event
001 b | mousrse|  as 79. 5682 4.33 0.01 99. 77 0
002 | ”gfl“u"‘ jﬁ;";‘w 72. 1922 4,33 72. 4862 1,33 0.01 100, 00 0
003 1(..[.{]..ﬂ‘f.ﬁ';"ff“-r_’_'ﬁjj;'_:_u,_:l 79. 6831 4. 34 72. 6765 4.33 0. 01 99, 77 0
004 m.;c}_lﬁ‘ﬁj’-jﬁj;iw_d 72. 4735 4. 33 72. 4670 4.33 0.01 100. 00 o)
005 m}ﬂ"“‘jﬁ‘*—, 72. 5057 4.34 72. 4996 4. 34 0.01 100. 00 0
006 zscfﬁf}_iﬁ'{ffjijﬁge ;[ 72.5087 |  4.34 72. 5024 1, 34 0.0l 100. 00 0
007 | o liCxeRilEilgD 5411 (B8 4,438 | 72.5356 |4, 33 0. 01 100.00 | o©
008 | propodil, 72,6735 |  4.34 .| 72.6670 [ 4.3 0. 01 99. 77 0
009 3r;’c‘§fll"‘f;‘;“', 72.4388 | 4.34 72. 4334 4. 34 0. 01 100. 00 0
010 | ,uaofCe®l = 172.7007 |  4.3¢ | 726957 | 4.34 0. 01 100.00 | o©
v T ss 2 [This space intentionally
)‘ I . left blank
it L-R V-RA D-ARR R-3 % F-&2 XK 0-Lah. LRA. LMK, LRE. LA K.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.

6/11
5 g HRR B A mhiti
No. Name of Test Items Shock
- Y 2 Sl AL N
HITAT Before RIEE After . der .
Ba | mogs R Bofore AR Aler | g gk [HAGE | i
o Sanacls SI;;US RE | FdbE| RAE JF84&, /£ | Mass Loss | Residual | L%
Sample J Mass ocv Mass oCcVv ocv Other
o /g Y% /g A% 1% 1% Event
001 | oeqosthet | 72.5682 4.33 | 725600 [ 4.33 0. 00 100.00 | o
002 | oyepairn | 724862 433 | 72.4870 | 4.33 0. 00 100.00 | o
003 | jorepannt | 726765 4.33 | 726769 | 4.33 0. 00 100.00 | o
004 | joerorsit | 72.4670| 4.33 | 72.4680 | 4.33 0. 00 100.00 | o
005 | oottt 1724096 | 4.3 | 725003 | 4.34 0.00 | 100.00 | o
006 | sscrepors Rl 72 504 | 4. 348891 70 Fogh |15y, 54 0.00 | 100.00 | o
25CYCYES el T o
007 | ssche Fuaty oveed | 725356 | 4.33 | 72.5360 | 4.33 0. 00 100.00 | o
008 | sscreporirc | 72.6670 |  4.33 | 726689 | 4.33 0. 00 100.00 | o
009 | sscrc Furly sbarged | 72.4334 | 4.34 | 72.4340 | 4. 34 0. 00 100.00 | o
010 | psoios® | 70 6957 | 4.3¢ | 72.6966 | 4.34 0.00 | 100.00 | o
5 < JThis space intentionally
AR "left blank
Hix: L-iih V-RA DRIk R-2RA F-R XK 0-RhH. LAA. LK, BRE. LK.
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A5

R B A AR

b i

No. 7 Name of Test Items External short circuit
G R KA ol R L B -3
Sample No. Sample Status L I"'\'lc“}zilcl chpstatie Other Event

001 LCKC Futly ehasged 57. 1 0

002 1(_r\'(l"{"::fizlj.iliffﬁ:ﬁgm| 96. 1 0

403 l(ﬁr”:ilﬁ:} :E[n[m 96. 5 0

004 lC‘l'{[f[‘I\‘:E;‘la;ljjrs')ﬁ:i%mI 56. 0 O

005 10"1_(_‘?;{;'(1!: \/‘\ fﬁ'—l&;ml 96. 5 0

006 21(‘5{][1\::1?_??:7;%5:5 55. 7 0

007 zﬂfﬁt?ﬁﬁ\i jﬁﬁgml 57.3 O

0os zaLf;ﬂrLfof;ﬁ;%m 53.5 0

009 3acf:r::1flljfﬁ?fi,.d 251 0

010 e ""{5.[1\'{‘:’.‘_5 BRI 56. 2 0

LF2EH

This space intentionally left

blank

Fix: D-FHK R-EK F-RK 0-RffAR. ARK. RakE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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5

No.

R B & AR

Name of Test ltems

BTk

Crush

HSth s
Sample No.

oK &

Sample Status

H o kR G iRE

Max. External Temperature

H A 5

Other Event

- ap |1 ,}IOC
011 1{"\'1(E I\I:S(.(.J[.-L:{E‘qjli[’i!ltl‘.li Ly 21.6 0
012 1(‘\'1r.[ﬁ‘.'5(6-:: (:E:;rm ty 21.6 0
013 Ii\:”‘)f( r-‘f Of’:{;:?'. Ly 215 0
014 LCYC 50% Connnity 1.5 0
015 1("1‘10[ \'f{lj (i;;m ty 21.8 0
016 o o b 21.7 0
017 za(ZY;uaLU“:: (i%f: f:i ty 21.5 0
018 25(%3_?\{5{;}%5%2?;«.?1 ty okt 9
019 zquyt:uafﬂ%j(i%a?aé: ty 21.5 0
020 2500C 5083 Bt 21.6 0

23CYC 50% Capacity

LLR4EA

This space intentionally left
blank

i D-FRIR F-R K 0-RMIk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 7 R R B L AR Jup ik
No. Name of Test Items | (yercharge
%5 Houk A H eI %
Sample No. Sample Status Other Event
, 1CYCSE A fu i )
021 1CYC Fully charged (
022 ICYCSE A FE Il 0
- ICYC Fully charged
. ICYCE A7l
2 8]
ves LCYC Fully charged
. LCYC5E A fu o
024 1CYC Fully charged
- 25CYCHE A fe L
9 o} u 0
025 95CYC Fully charged
i 25CYCTE4 7l
2 2 0
026 25CYC Fully charged
‘ 25CYCHEA eIl 0
027 20CYC Fully charged
‘ 25CYC5E 4 fu il o
028 25CYC Fully charged
PLRZS 1 This space intentionally lelt blank

#ix: D-AHIR F-RK 0-RfR. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 . AR E A AR gy Gl
No. Name of Test ltems Forced discharge
&5 kA AR %
Sample No. Sample Status (ther Event

029 1CYC 1]2:-1{;ifi?;i‘iili%urgvrl ©

030 1CYC II(H\I(I\L?I ir':i-l}{in'gwl =

031 10YC [[(l?:]}\l ji‘ijﬁ-l}lin'gnd &

032 1CYC lﬁ{fﬁ"f Tifii-}riin rged ©

033 1cye I[:._‘:flt |)\L‘ T ifﬁ‘]t]i”mm ©

034 lmﬂmﬁﬁﬁwa 0

035 1CYC ’|(1?1[|}\L fihl"ii'lt{atal‘ﬁe(l e

P Y]
036 10YC ll-%:llt 11-L':1'1J:{(-||I|]E1 rged "
e

037 1CYC 117(1: 1(.[)yh':i-i,;iclll1l;:11‘gcd ©

038 1CYC ll(Jl(l’\L ?;{IE.[|EE.,-A[\[| °

039 2501 Fally i chorged 0

010 3501C Palty diseharged °

041 25( '\‘ml‘ﬁri]‘l\'|(‘l..'\1-: ?fifi{rllli-. rged ©

042 Eﬂwfﬁ:ﬁ¥1ﬁ3&wmﬂ ©

043 25{'7&-‘[? ?{u\f ‘!‘)_\.ti?:irﬁ:llifl;n-gea 2

044 25rvtgizrf{§:?rﬁ5}&trued ©

045 255\'(_? -}I[u&]( I;\L Tifii-]l!in‘god ©

046 25(‘\(:?11\!{1;\1‘ ?;i]ii-l}[iu‘g(-d ©

047 25CYC25F(;:']( .llf ?;:ijif{n‘.ll?zil‘gcci e

048 25(‘\'(;z jl?l(lih :Tiiﬁ-.ltlflargml .

&k D-fRIK F-AZ K O-RfifIR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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x N ek
RELRE s

I —

ZTE Warming:The battery is not remavable,
¥ Removal may cause fire or axplasion.
HEF RS RECHARGEABLE LI-ION POLYMER BATTERY.
$EF W/ RATED CAPACITY 5060mAh(19 58Wh) c i

ARRW TYPICAL CAPACITY 5130mAh(19.85Wh)
#RFPERE 'NOMINAL VOLTAGE:3 .87V
FOMRFEE/LIMTED CHARGE VOLTAGE 4 .45V:=
£ % /MODEL Li3951T44P8n956656

1 iTHRH  STANDARD:GB 31241 :

2R iR IR 2 ) /2 TE CORPORATION

TERIA MADE IN CHINA _ /

1 ICPE/66/92 el
LR, WS FEGRAKS [H[ Li- I' =y
Erasaus, AnMEEn

HEFRRR LN

B 7 O 60C)
B AR ML

T & RNsEMTERRERS
Do not cisassembie.impact.crush.heal o

settef [ 18 48 Ystotor



